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-6dB Bandwidth n20 2462MHz

Occupied BW
EYSIGHT Input: RF

Fpedrum Analyzer 1

Transmit Freq

x dB Bandwidth

e m?

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.462000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 4.32 dB
Ref Value 24.32 dBm

#Video BW 300.00 kHz

Occupied Bandwidth

17.544 MHz
Error 6.597 kHz

Total Power

% of OBW Power
16.52 MHz x dB

Jan 06, 2025
2:12:36 PM

-6dB Bandwidth n40 2422MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —— Coup_llng DC

1 Graph

Scale/Div 10.0 dB
Log

Center 2.42200 GHz
#Res BW 100.00 kHz

x dB Bandwidth

Transmit Freq Error

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.422000000 GHz
Avg|Hold: 100/100
Radio Std: None

Corr CCorr
Freq Ref: Int (S)

Preamp: Off

Ref Lvl Offset 4.27 dB
Ref Value 24.27 dBm

#Video BW 300.00 kHz

Occupied Bandwidth

35.942 MHz Total Power

21.175 kHz % of OBW Power
35.11 MHz x dB
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Mkr3 2.470267000 GHz

Sweep 4.00 ms (10001 pts)

19.6 dBm
99.00 %

Mkr3 2.439578000 GHz

Sweep 8.00 ms (10001 pts)

19.8 dBm

99.00 %
-6.00 dB
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Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

-6dB Bandwidth n40 2437MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT /nput RF Input Z: 50 Q Atten- 30 dB Trig: Free Run Center Freq: 2.437000000 GHz
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 4.28 dB Mkr3 2.454531000 GHz
Ref Value 24.28 dBm -3.26 dBm

I -‘“""‘ 'ill'l"lMl"l'“'
]

#Video BW 300.00 kHz
Sweep 8.00 ms (10001 pts)

Occupied Bandwidth
35.927 MHz Total Power 23.0dBm

Transmit Freq Error 16.206 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.03 MHz x dB

S () [?] s
-6dB Bandwidth n40 2452MHz

Occupied BW
KEYSIGHT /nput RF £ Trig: Free Run Center Freq: 2.452000000 GHz
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Grapn Ref Lyl Offsot 4.31 dB MKr3 2.469578000 GHz

Scale/Div 10.0 dB Ref Value 24.31 dBm
Log

Fpedrum Analyzer 1

Center 2.45200 GHz #Video BW 300.00 kHz

#Res BW 100.00 kHz Sweep 8.00 ms (10001 pts)

Occupied Bandwidth
35.882 MHz Total Power 19.8 dBm

Transmit Freq Error 6.310 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.14 MHz x dB -6.00 dB
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil
6.4. Power Spectral Density

6.4.1. Test Specification

Test Requirement:

FCC Partl5 C Section 15.247 (e)

Test Method:

KDB 558074

The average power spectral density shall not be greater

Limit: than 8dBm in any 3kHz band at any time interval of
continuous transmission.
— -

Test Setup: —""] — o
Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

Test Procedure:

1. The testing follows Measurement Procedure 10.3
Method AVGPSD of FCC KDB Publication
No0.558074 D01 DTS Meas. Guidance v04

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW): 3 kHz < RBW < 100
kHz. Video bandwidth VBW = 3 x RBW. Set the span
to at least 1.5 times the OBW.

5. Detector = RMS, Sweep time = auto couple.

6. Employ trace averaging (RMS) mode over a minimum
of 100 traces. Use the peak marker function to
determine the maximum power level.

6. Measure and record the results in the test report.

Test Result:

PASS
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6.4.2. Test data(worst)

Antl
Mode | Frequency | Total PSD Limit Verdict
(MHz) (dBm/3kHz) | (dBm/3kHz)
b 2412 -4.16 5.92 Pass
b 2437 -2.07 5.92 Pass
b 2462 -2.53 5.92 Pass
g 2412 -12.14 5.92 Pass
g 2437 -15.04 5.92 Pass
g 2462 -11.54 5.92 Pass
n20 2412 -11.67 5.92 Pass
n20 2437 -14.75 5.92 Pass
n20 2462 -11.65 5.92 Pass
n40 2422 -13.29 5.92 Pass
n40 2437 -10.20 5.92 Pass
n40 2452 -13.14 5.92 Pass
Ant2
Mode | Frequency @ Total PSD Limit Verdict
(MHz) (dBm/3kHz) | (dBm/3kHz)
b 2412 -8.10 5.92 Pass
b 2437 -8.06 5.92 Pass
b 2462 -9.00 5.92 Pass
g 2412 -13.91 5.92 Pass
g 2437 -11.66 5.92 Pass
g 2462 -14.30 5.92 Pass
n20 2412 -13.32 5.92 Pass
n20 2437 -10.88 5.92 Pass
n20 2462 -13.98 5.92 Pass
n40 2422 -15.61 5.92 Pass
n40 2437 -13.09 5.92 Pass
n40 2452 -15.34 5.92 Pass
MIMO
Mode | Frequency | Total PSD Limit Verdict
(MHz) (dBm/3kHz) | (dBm/3kHz)
n20 2412 -9.41 5.92 Pass
n20 2437 -9.39 5.92 Pass
n20 2462 -9.65 5.92 Pass
n40 2422 -11.29 5.92 Pass
n40 2437 -8.40 5.92 Pass
n40 2452 -11.09 5.92 Pass
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pectrum Analyzer 1

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

pectrum Analyzer 1

YSIGHT |Input RF

Input Z- 50 Q
Corr CCorr
Freq Ref: Int (S)

Certificate Number : AT-3951

Test Graphs
PSD b 2412MHz

Avg Type: Log-Power

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 10 kHz

PSD b 2437MHz

Avg Type: Log-Power

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

#Video BW 10 kHz
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Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF Input Z: 50 0
ing: Corr CCorr

RL > laign: Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Spectrum Analyzer 1
Swept SA

KEYSIGHT '(E'P"lirRF e
oupling:
RL G Align: Auto

1 Spectrum
Scale/Div 10 dB

Corr CCorr
Freq Ref: Int (S)

PSD b 2462MHz

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 10 kHz
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PSD g 2437MHz

Spectrum Analyzer 1
Swept SA

EYS|GHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 e Ref Lvl Offset 4.28 dB
Scale/Div 10 dB Ref Level 20.00 dBm
Log

A
do
]
I
I
|

Center 2.43700 GHz
#Res BW 3.0 kHz

Spectrum Analyzer 1
Swept SA
KEYSIGHT [Input RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 i Ref Lvl Offset 4.32 dB
Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 10 kHz
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T
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum
Scale/Div 10 dB

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT |nput RF 0Q
) Coupling: DC Corr CCorr
RL Align: Auto Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

STy .,I‘n,u,lm Ay

PSD n20 2412MHz

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

#Video BW 10 kHz
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PSD n20 2462MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT layeni [
RL i

1 Spectrum
Scale/Div 10 dB

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Video BW 10 kHz

Jan 06, 2025
2:09:53 PM

PSD n40 2422MHz

Spectrum Analyzer 1
Swept SA

KEYSIGH

1 Spectrum

Scale/Div 10 dB
Log

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 4.27 dB
Ref Level 20.00 dBm

#Video BW 10 kHz

Jan 06, 2025
2:29:20 PM

Page 46 of 87

MW
PNNNNN

Mkr1 2.411 44 GHz
-13.29 dBm

b

N
I
I
I
I
N
I
[

Sweep 8.44s (1001 pts)




T T
\‘\\t///"/, é
\/

roup (S
Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil
PSD n40 2437MHz
Fpedrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Ref Lvl Offset 4.28 dB
Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 10 kHz

Jan 06, 2025
2:34:06 PM

PSD n40 2452MHz

Spectrum Analyzer 1

Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Ref Lvl Offset 4.31 dB
Scale/Div 10 dB Ref Level 20.00 dBm
Log
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#Video BW 10 kHz

Page 47 of 87



Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil
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Certificate Number : AT-3951

Test Graphs

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input Z: 50 Q
Coupling: DC GCorr CCarr
L Align: Auto Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Input Z- 50 Q
Corr CCorr
Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

PSD b 2412MHz

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

PNO: Fast
Gate: Off
IF Gain: Low

#Atten: 30 dB

Ref Lvl Offset 2.26 dB
Ref Level 20.00 dBm

#Video BW 10 kHz

PSD b 2437MHz

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

PNO: Fast
Gate: Off
IF Gain: Low

#Atten: 30 dB

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Video BW 10 kHz
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PSD b 2462MHz

Spectrum Analyzer 1

Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvl Offset 2.32 dB

Scale/Div 10 dB Ref Level 20.00 dBm
Log

Span 40.00 MHz
Sweep 4.22 s (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

1 Spectrum Ref Lvl Offset 2.26 dB Mkr1 2.414 52 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -13.91 dBm

#Video BW 10 kHz
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Spectrum Analyzer 1

1 Spectrum

Scale/Div 10 dB
Log

Input Z: 50 O
Corr CCorr

Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

1 Spectrum

Scale/Div 10 dB
Log

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

PSD g 2437MHz

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

Span 40.00 MHz
Sweep 4.22 s (1001 pts)

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.32 dB
Ref Level 20.00 dBm

N
I
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#Video BW 10 kHz
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum
Scale/Div 10 dB

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT '(E'P"lirRF e
oupling:
RL G Align: Auto

1 Spectrum

Scale/Div 10 dB
Log

Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off Gate: Off

#Atten: 30 dB
Preamp: Off Gate: Off

PSD n20 2412MHz

PNO: Fast Avg Type: Log-Power
Avg|Hold: 10/10

IF Gain: Low Trig: Free Run

Ref Lvl Offset 2.26 dB
Ref Level 20.00 dBm

e uuuh..,u.‘ )

N
e,
o T
I
|

#Video BW 10 kHz

PSD n20 2437MHz

PNO: Fast Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.28 dB
Ref Level 20.00 dBm

#Video BW 10 kHz
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PSD n20 2462MHz

Swept SA
KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10

ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Fpedrum Analyzer 1

Ref Lvl Offset 2.32 dB
Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 10 kHz

PSD n40 2422MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off
1 Spectrum

Ref Lvl Offset 2.27 dB
Scale/Div 10 dB Ref Level 20.00 dBm

#Video BW 10 kHz
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PSD n40 2437MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off
1 Spectrum

Ref Lvl Offset 2.28 dB Mkr1 2.426 44 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -13.09 dBm
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#Video BW 10 kHz

PSD n40 2452MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 2.31 dB Mkr1 2.441 44 GHz

Scale/Div 10 dB Ref Level 20.00 dBm
Log

1 Spectrum

iy

#Video BW 10 kHz Span 80.00 MHz
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6.5. Conducted Band Edge and Spurious Emission Measurement

6.5.1. Test Specification

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

KDB558074

Limit:

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Test Setup:

Spectrum Analyzer EUT

Test Mode:

Transmitting mode with modulation

Test Procedure:

1. The testing follows FCC KDB Publication No. 558074
D01 DTS Meas. Guidance v04.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band
shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result:

PASS
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Test Data
Band Edge

il A

Certificate Number : AT-3951

Test Graphs

Swept SA

KEYSIGHT |Input RF
RL - e A

1 Spectrum
Scale/Div 10 dB

Fpedrum Analyzer 1

Input Z- 50 Q
Corr CCorr
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
Cqupllng' DC

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

Jan 06, 2025
10:26:17 AM

#Atten: 30 dB

2.400 0 GHz
2.400 0 GHz
2.397 0 GHz

Band Edge b 2412MHz Ref

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

PNO: Fast
Gate: Off
IF Gain: Low

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

PNO: Fast
Gate: Off
IF Gain: Low

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

-38.27 dBm
-38.27 dBm
-29.51 dBm
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Log

Input

Swept SA

KEYSIGHT
RL >

Fpedrum Analyzer 1

Input: RF
Coupling: DC
Align: Auto

Corr CCorr

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

N ‘i‘ ‘? Jan 06, 2025

12:59:13 PM

Corr CCorr
Freq Ref: Int (S)

Band Edge b 2462MHz Ref

0 Q
Preamp: Off

#Atten: 30 dB
Preamp: Off

Freq Ref: Int (S)

2.500 0 GHz
2.487 9 GHz

#Atten: 30 dB

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

N
RV

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-54.54 dBm
_48.39 dBm
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum
Scale/Div 10 dB

Band Edge g 2412MHz Ref

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT '(E'P"lirRF e
oupling:
RL G Align: Auto

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

2.400 0 GHz

-37.70 dBm
2.399 9 GHz

-37.32 dBm
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum
Scale/Div 10 dB

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Swept SA
KEYSIGHT |Input RF

) Coupling: DC
RL Align: Auto

Fpedrum Analyzer 1

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

Corr CCorr
Freq Ref: Int (S)

2.500 0 GHz
2.485 5 GHz

1:24:17 PM

Band Edge g 2462MHz Ref

#Atten: 30 dB

PNO: Fast
Preamp: Off

Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-55.66 dBm
52.97 dBm

Page 58 of 87

Sweep 9.60 ms (1001 pts)

Mkr1 2.463 24 GHz
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

T
N

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum
Scale/Div 10 dB

Band Edge n20 2412MHz Ref

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT '(E'P"lirRF e
oupling:
RL G Align: Auto

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

2.400 0 GHz

-34.60 dBm
2.400 0 GHz

-34.60 dBm

1:39:07 PM
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Mkr1 2.413 24 GHz

Sweep 3.87 ms (1001 pts)

Sweep 9.60 ms (1001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

o
N

7,

Band Edge

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum
Scale/Div 10 dB

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

RL ) Cqupllng: DC

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

Corr CCorr
Freq Ref: Int (S)

n20 2462MHz Ref

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

PNO: Fast
Preamp: Off

Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run

PNNNNN

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Atten: 30 dB

PNO: Fast
Preamp: Off

Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

2.500 0 GHz

-53.55 dBm
2.487 5 GHz

-51.95 dBm

N ‘i‘ ‘? Jan 06, 2025

2:13:15 PM
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Mkr1 2.463 28 GHz

Sweep 9.60 ms (1001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

Band Edge n40 2422MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M
Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset 4.27 dB Mkr1 2.425 76 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

Jan 06, 2025
2:31:30 PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S)

IF Gain: Low Trig: Free Run
1 Spectrum

Ref Lvl Offset 4.27 dB
Scale/Div 10 dB Ref Level 20.00 dBm
Lo
1

I I
[ A I AN N "
/A

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value

2.400 0 GHz -38.79 dBm
2.400 0 GHz _38.79 dBm

N ‘i‘ ‘? Jan 06, 2025

2:31:33 PM
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Band Edge n40 2452MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT layeni [
RL i

1 Spectrum
Scale/Div 10 dB

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 4.31 dB
Ref Level 20.00 dBm

Jan 06, 2025
2:39:43 PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL >

1 Spectrum

Scale/Div 10 dB

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

S cMm?

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Corr CCorr

Freq Ref: Int (S) M

PNNNNN

Ref Lvl Offset 4.31 dB
Ref Level 20.00 dBm

1 [ 1 1 T T T
] N A
_WMW““—____
I [

#Video BW 300 kHz

Function Width

-54.36 dBm
~49.08 dBm

2.500 0 GHz
2.488 0 GHz

Jan 06, 2025
2:39:45 PM
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Mkr1 2.443 28 GHz

Mkr1 2.449 5 GHz

Sweep 9.60 ms (1001 pts)

Function Value




Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil
Conducted RF Spurious Emission

T
N

Test Graphs

Spectrum Analyzer 1
Swept SA

KEYSIGHT ineut RF
oupling:
R o Align: Auto

1 Spectrum

Scale/Div 10 dB
Log

Tx. Spurious b 2412MHz Ref

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

Avg Type: Log-Power
Preamp: Off

Avg|Hold: 100/100 M
Trig: Free Run

PNNNNN

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

DG WwN

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Function Width

26. z
5.001 1 GHz
7.2325GHz
9.741 8 GHz

. m
-50.85 dBm
-51.76 dBm
-52.65 dBm

Jan 06, 2025,
10:25:13 AM

N
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Mkr1 2.410 00 GHz

Sweep ~2.53 s (30001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

TX. Spurious b 2437MHz Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN

Fpedrum Analyzer 1

1 Spectrum Ref Lvl Offset 4.28 dB Mkr1 2.436 00 GHz

Scale/Div 10 dB Ref Level 20.00 dBm
Log

I VAN
I I

Sweep 3.87 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
I Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvl Offset 4.28 dB Mkr1 2.437 9 GHz|
Scale/Div 10 dB Ref Level 20.00 dBm 9.54 dBm

#Video BW 300 kHz
#Res BW 100 kHz Sweep ~2.53 s (30001 pts)

5 Marker Table A\

Mode Trace Scale Function Width Function Value

48149 GHz -51.50 dBm
7.1795 GHz 52.03 dBm
9.748 0 GHz -51.49 dBm

Jan 06, 2025
10:32:51 AM
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

TX. Spurious b 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset 4.32 dB Mkr1 2.461 00 GHz

Scale/Div 10 dB Ref Level 20.00 dBm 10.21 dBm
Log

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
I Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 4.32 dB Mkr1 2.460 8 GHz
Scale/Div 10dB Ref Level 20.00 dBm 10.09 dBm

1 Spectrum

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value

5.091 9 GHz 52.19 dBm
7.3207 GHz 52.48 dBm
9.889 2 GHz 52.29 dBm

Jan 06, 2025
12:59:56 PM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Log

TX. Spurious g 2412MHz Ref

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

PNO: Fast
Preamp: Off

Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL —— Cqupllng: DC

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 4.26 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

46411 GHz
7.150 3 GHz
9.804 5 GHz

52,37 dBm
5255 dBm
52.04 dBm

Page 66 of 87
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Mkr1 2.413 28 GHz
3.21 dBm

Sweep ~2.53 s (30001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

Ve
NS

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Log

Input 0 Q
Corr CCorr

Preamp: Off
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL —— Cqupllng: DC

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

4.978 1 GHz
7.3190 GHz
9.7313 GHz

1:14:16 PM

#Atten: 30 dB

TX. Spurious g 2437MHz Ref

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

51.23 dBm
52.03 dBm
52.07 dBm
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Mkr1 2.439 52 GHz

Sweep 3.87 ms (1001 pts)

Sweep ~2.53 s (30001 pts)
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

Ve
NS

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Log

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL —— Cqupllng: DC

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

Corr CCorr
Freq Ref: Int (S)

5.002 8 GHz
7.376 3 GHz
9.726 0 GHz

1:23:04 PM

#Atten: 30 dB
Preamp: Off

TX. Spurious g 2462MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

M
PNNNNN

Function Width

.01
-51.72 dBm
-52.83 dBm
-52.95 dBm
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Mkr1 2.465 76 GHz

Sweep ~2.53 s (30001 pts)

Function Value




Wy,

o\ s,

NSARNENZ; d
N—"

World Standardization Certificatio [ ‘

=
=

=

Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

Tx. Spurious n20 2412MHz Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M
Sig Track: Off PNNNNN

Fpedrum Analyzer 1

1 Spectrum

Ref Lvl Offset 4.26 dB Mkr1 2.413 28 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.19 dBm
Log

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(I;P'HZIRF e phaed
oupling: orr CCorr

RL o Fraq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off

IF Gain: Low Trig: Free Run

Avg Type: Log-Power
Avg|Hold: 10/10

1 Spectrum

Ref Lvl Offset 4.26 dB
Scale/Div 10 dB

Ref Level 20.00 dBm
Lo
1

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
4.999 3 GHz -51.57 dBm

7.240 4 GHz -51.79 dBm

9.825 7 GHz -51.93 dBm

1:40:47 PM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT layeni [
RL i

1 Spectrum
Scale/Div 10 dB

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Swept SA

KEYSIGH

1 Spectrum

Scale/Div 10 dB
Log
(

Fpedrum Analyzer 1

Corr CCorr
Freq Ref: Int (S)

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

5.053 1 GHz
7.203 4 GHz
9.789 5 GHz

Tx. Spurious n20 2437MHz Ref

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

8 .

-51.41 dBm
-51.92 dBm
-52.26 dBm
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Mkr1 2.439 52 GHz

Sweep ~2.53 s (30001 pts)

Function Value




=
=

<
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Ve
NS

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Log

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Jan 06, 2025
2:13:52 PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL —— Cqupllng: DC

1 Spectrum

Scale/Div 10 dB
Lo
1

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)

5.064 6 GHz
7.180 1 GHz
9.908 6 GHz

Jan 06, 2025
2:14:23 PM

Tx. Spurious

#Atten: 30 dB
Preamp: Off

n20 2462MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 4.32 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

-51.60 dBm
52.56 dBm
52.12 dBm
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Mkr1 2.463 32 GHz

Sweep ~2.53 s (30001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil

Tx. Spurious n40 2422MHz Ref
Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) IF Gain: Low

Trig: Free Run M
f - PNNNNN
1 Spectrum

Ref Lvl Offset 4.27 dB Mkr1 2.425 76 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

Jan 06, 2025
2:31:42 PM

Sweep 7.67 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast

RL —— Coupling: DC Corr CCorr Preamp: Off Gate: Off
Align: Auto Freq Ref: Int (S) IF Gain: Low

Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10

Trig: Free Run

1 Spectrum

Ref Lvl Offset 4.27 dB
Scale/Div 10 dB

Ref Level 20.00 dBm
Lo
1

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value

4.9817 GHz
7.316 3 GHz
9.762 1 GHz

52.32 dBm
52.05 dBm
52.53 dBm

Jan 06, 2025
2:32:14 PM
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Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M
Sig Track: Off PNNNNN

Tx. Spurious n40 2437MHz Ref
Fpedrum Analyzer 1

1 Spectrum

Ref Lvl Offset 4.28 dB Mkr1 2.434 52 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.29 dBm
Log

Jan 06, 2025
2:35:46 PM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(I;P'HZIRF e phaed
oupling: orr CCorr

RL o Fraq Ref: Int (S)

#Atten: 30 dB PNO: Fast Avg Type: Log-Power
Preamp: Off Gate: Off Avg|Hold: 10/10

IF Gain: Low Trig: Free Run
1 Spectrum

Ref Lvl Offset 4.28 dB Mkr1 2.444 9 GHz
Scale/Div 10 dB Ref Level 20.00 dBm
Lo

0.21 dBm
1(

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
5.060 2 GHz -51:46 dBm

7.243 1 GHz -51.99 dBm

9.799 2 GHz -52.14 dBm

Jan 06, 2025
2:36:17 PM
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Tx. Spurious n40 2452MHz Ref
Fpedrum Analyzer 1

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low

Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset 4.31 dB Mkr1 2.454 48 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

Jan 06, 2025
2:37:32 PM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(';F’“‘iIVRF e phaed
oupling: orr CCorr

RL =~ lalign: Auto Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10

Trig: Free Run

1 Spectrum

Ref Lvl Offset 4.31 dB
Scale/Div 10 dB

Ref Level 20.00 dBm
Lo
1

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
4.886 4 GHz
7.206 0 GHz
9.792 1 GHz

52,02 dBm
51.22 dBm
52.29 dBm

Jan 06, 2025
2:38:03 PM
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ST Certiicato Number . AT-3951
Report No.: WSCT-ANAB-R&E241200076A-Wi-Fil
6.6. Radiated Spurious Emission Measurement
6.6.1. Test Specification
Test Requirement: FCC Partl5 C Section 15.209
Test Method: ANSI C63.10: 2014
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Operation mode: Transmitting mode with modulation
Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Rpove 1GHz Peak 1MHz 10Hz Average Value
Erequenc Field Strength Measurement
9 y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
. Measurement
Frequency Fleld Strgrgth Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak
For radiated emissions below 30MHz
Distance = 3m
Computer [
‘ Pre -Amplifier
Test setup:
O'Smi le—— Turn table
— Receiver
30MHz to 1GHz
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coarial cable <_|
(6m)

i 3m >

‘ Receiver: Pre-amplifier:

L, Coaxial cable (1Im}+~

Above 1GHz

coaxial cable °
(8a)

[ Receiver: T Pre-amplifier |

Coaxial cable (1m}<

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.

For the radiated emission test above 1GHz:

Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that whi

Test Procedure:

above the ground or reference ground plane\®

Page 76 of 87





